
Model No: ARX700

RECUMBENT
BIKE

Retain this owner’s manual for future reference.
Read and follow all instructions in this owner’s manual.

Version A



Step 1
Visit our Website
Go to the GPI Sports website: www.gpisports.com.au/warranty

Warranty Registration Form

Step  2
Enter Purchase Information
Enter all purchase information including the serial number and proof 
of purchase which can be uploaded from this page

Step  3
Call Our Toll Free Number
If a warranty service request is required on your product
please call the toll free number - 1800 005 770

Congratulations on purchasing your product, we at GPI believe that our product range is of the 
highest quality and represents great value for money. 
We back our product range up with our industry leading warranty. 
Please see below for the step by step instructions on how to register your product warranty 
online.

GPI Sports & Fitness



1

Safety Instructions 

• To ensure the best safety of the exerciser, regularly check for damage and worn parts.

• If you pass on this exerciser to another person or if you allow another person to use it, make sure
that that person is familiar with the content and instructions.

• Only one person should use the exerciser at a time.

• Before the first use and regularly make sure that all screws, bolts and other joints are properly
tightened and firmly fixed.

• Before you start your work-out, remove all sharp-edged objects around the exerciser.

• Only use the exerciser for your work-out if it works without problem.

• Any broken, worn or defective part must immediately be replaced and/or the exerciser must no
longer be used until it has been properly maintained and repaired.

• Children should use the exerciser only under adult supervision and be instructed on the correct
and proper use of the exerciser. The exerciser is not a toy.

• Make sure there is sufficient free space around the exerciser when you set it up.

• Please note that an improper and excessive work-out may be harmful to your health.

• Please note that levers and other adjustment mechanisms are not projecting into the area of
movement during the work-out.

• Always wear appropriate clothing and shoes which are suitable for your work-out on the
exerciser.The clothes must be designed in a way so that they will not get caught in any part of the
exerciser during the work-out due to their form (for example, length). Be sure to wear appropriate
shoes which are suitable for the work-out, firmly support the feet and which are provided with a
non-slip sole.

• Be sure to consult a physician before you start any exercise program.

• Be sure to set up the exerciser in a dry and even place and always protect it from humidity. If
you wish to protect the place particularly against pressure points, contamination, etc.,
it is recommended to put a suitable, non-slip mat under the exercise.

• Stop your work-out immediately in case of dizziness, nausea, chest pain or any other physical
symptoms. In case of doubt, consult your physician immediately.

• Children, disabled and handicapped persons should use the exercise only under supervision and
in presence of another person who may give support and useful instructions.

• Be sure that your body parts and those of other persons are never close to any moving parts of
the exerciser during its use.

• When adjusting the adjustable parts, make sure they are adjusted properly and note the marked,
maximum adjusting position, for example of the saddle support, respectively.

• Do not work out immediately after meals!



War

15 sec

25

30

20

20 seco

rming 

conds for 

5 seconds

0 seconds

0 seconds

onds for ea

up:

each 

s 

s 

s 

ach leg 

20

20

25 seco

5 seco

2

0 seconds

0 seconds

onds for ea

onds x 3 t

5 times

s 

s 

ach leg 

times 

20

20

30

20

15

0 seconds

0 seconds

0 seconds

0 seconds

5 seconds

s 

s 

s 

s 

s 



3

Hardware Kits 

 

 

 

NO. NAME SPECIFICATION QUANTITTY 

23 Allen C.K.S full thread screw M6×35 4

24 Allen C.K.S half thread screw M8×50×20 2

25 Allen flat end set bolt M12×60 2

26 Allen C.K.S. half thread screw M10×70×20 4

29 Phillips pan head full thread screw M4×16 4

31 Phillips C.K.S. self-tapping screw ST4×12 4

34 Flat washer Φ8 2

36 Spring washer Φ10 4

42 Hex locking nut M8 2

93 Allen C.K.S. full thread screw M8x30 2 

94 Allen cylinder head full thread screw M6×15 2 

96 Flat washer Φ10 4

57 Allen C.K.S full thread screw M6×40 4 

36  Φ10-4

29  M4℅16-4

26  M10℅70℅20-4

25  M12×60-2

94  M6℅15-2

23  M6×35-4

24  M8×40×20-2

96 Φ 10- 4

42 M8- 231 ST4×12-4

93  M8× 30- 2

57  M6×40-4

34 Φ 8- 2

36 Φ 10 -4 96 Φ 10 -4 
93 MBx30 -2 

94 M6X15 -2 29 M4X16 -4 

31 ST4X12 -4 42 MB -2 

25 M12X60 -2 

34 Φ 8 -2 26 M10X70X20 -4 

24 M8 X 40 X 20-2 
23 M6X35 -4 57 M6X40 -4 



S

S

S

Assem

STEP 1.

#26 

STEP2.

#26 

STEP3.

#76 #

mbly I

. 

#36 #9

#36 #9

#25 X

Instru

96 X2

96 X2

X2

uction

4

2

1

25

76

1

26

36

2

96

26

36
96

4

6

83
82

26

36
96

6

6 26

36
6

96

4

3

1

3



S

S

S

Assem

STEP4.

#32 X

STEP5. 

#29 X

STEP6. 

#31 X

mbly I

X4

X4

X4

Instruuction

29

5

4

9

54

32
83

4

4

3

86

31

81

29

55

56

65

31

1

5



6

Assembly Instruction 

STEP7. 

STEP8. 

#21 X2

#93 X2

STEP9. 

#23 X4

64

63

1

8

93

21

60

23



S

S

Assem

STEP10

#24 

STEP11

#57 X

mbly I

0. 

#34 #4

1. 

X4

Instru

42 X2

uction

7

24

4234

4234

88

11

24

87

6

61

57

1



8

Assembly Instruction 

STEP12. 



DISPLAY FUN

ITE

TIME 

SPEED 

RPM 

DISTANCE 

CALORIES 

PULSE 

WATTS 

MANUAL 

BEGINNER 

ADVANCE 

SPORTY 

CARDIO 

WATT PROG

NCTIONS   

M 

C

in

C

E

D

D

A

E

A

(T

U

D

M

4

4

4

T

GRAM  W

Con

Count up ‐ No 

ncrement is 1

Count down ‐ 

Each preset in

Displays curre

Displays the R

Accumulates t

distance dat

Each preset in

Accumulates c

This data is a 

used in med

User may set u

heart rate is

Display curren

Manual mode 

4 PROGRAM s

4 PROGRAM s

4 PROGRAM s

Target HR train

WATT constan

nsole 
S

preset target

 minute. 

If training wit

crement or de

nt training spe

otation Per M

total distance 

ta by using UP

crement or de

calories consu

rough guide f

dical treatmen

up target puls

s over the targ

nt workout wa

workout. 

election. 

election. 

election. 

ning mode. 

t training mod

9

 Inst
SM376

D

t, Time will co

th preset Time

ecrement is 1 

eed. Maximum

Minute. Display

from 0.00 up

P/DOWN butt

ecrement is 0

umption durin

for compariso

nt.) 

se from 0 ‐ 30

get value duri

atts. Display ra

de. 

tructio
60

DESCRIPTION

unt up from 0

e, Time will co

minute betw

m speed is 99

y range 0~15~

 to 99.99 KM 

on.     

0.1KM or ML b

g training from

on of different

to 230; and c

ng workout.

ange 0~999.

ons 

00:00 to maxim

ount down fro

een 00:00 to 9

.9 KM/H or M

~999 

or ML. The us

between 0.00 

m 0 to maxim

 exercise sess

omputer buzz

mum 99:59 w

om preset to 0

99:00. 

ML/H. 

ser may prese

to 99.90. 

um 9999 calo

sions which ca

zer will beep w

ith each 

00:00.   

et target 

ories. 

an not be 

when actual 



KEY FUNCTIO

OPERATION:

POWER ON 

Plug in powe

WORKOUT S

Use UP or DO

Sporty(Draw

ITEM 

Up (Encod

Down (Enco

Mode / En

Reset 

Start/ Sto

Recover

Body fa

ON 

: 

er supply, com

Drawin

ELECTION 

OWN(Encoder

ing 5) Card

Drawin

Drawin

Drawin

der) 
Increas

Setting

oder) 
Decrea

Setting

nter  Confirm

Press a

Revers

op  Start o

ry  Test he

at  In stop

mputer will pow

ng 1     

r) to select wo

io(Drawing 6)

ng 2

ng 4

ng 6

se resistance l

g selection. 

ase resistance

g selection. 

m setting or se

and hold for 2

e to main me

or Stop workou

eart rate recov

p mode, press 

wer on and di

orkout Manua

Watt(Draw

level 

level 

election. 

seconds, com

nu during pre

ut. 

very status. 

it for body fat

 10

isplay all segm

al (Drawing 2)

wing 7). 

DES

mputer will reb

eset workout v

t measureme

ments on LCD f

 Beginner(D

    Drawing 3

    Drawing 5

    Drawing 7

SCRIPTION 

boot and start

value or stop m

nt 

for 2 seconds 

Drawing 3) A

t from user se

mode.

(Drawing 1). 

Advance(Draw

etting. 

wing 4) 



Manual Mod

Press START 

1. Use UP 

2. Use  UP 

(Drawin

3. Press ST

WATT w

4. Press ST

Beginner Mo

1. Use UP 

into.

2. Use UP o

3. Use UP o

4. Press STA

5. Press STA

Advance Mo

1. Use UP 

into.

2. Use UP o

3. Use UP o

4. Press STA

5. Press STA

de   

in main menu

or DOWN(Enc

  or  DOWN(E

g 11) and pre

TART/STOP ke

window, no adj

TART/STOP key

Drawin

Drawin

Drawin

ode   

or DOWN(En

or DOWN(Enc

or DOWN(Enc

TART/STOP key

TART/STOP key

Drawin

ode   

or DOWN(En

or DOWN(Enc

or DOWN(Enc

TART/STOP key

TART/STOP key

u may start wo

coder) to sele

ncoder)  to  se

ss MODE / EN

eys to start w

justing for 3s,

ys to pause w

ng 8

ng 10

ng 12 

coder) to sele

coder) to selec

coder) to set T

y

to pause workout. Use RESET to reverse to main menu.

ng 13 

coder)  to sele

coder) to selec

coder) to set T

y to start work

y to pause wo

orkout in man

ct workout pr

et  TIME  (Dra

NTER to confir

oorkout. Use 

 it will switch 

ect workout p

ct Beginner pr

TIME. 

to start work. Use UP or DOWN(Encoder) to adjust load level.

ect workout p

ct Advance pr

TIME. 

kout.    Use UP

rkout.    Use R

 11

nual mode. 

rogram, choos

wing  8),  DIST

rm. 

 UP or DOWN

to display WA

orkout. Press  RESET to reverse to main menu.

program, choo

rogram 1~4 (D

program, cho

rogram 1~4 (D

P or DOWN(E

RESET to reve

se Manual and

TANCE  (Draw

N(Encoder) to

ATT (Drawing 

    Drawing 9

    Drawing 11

ose Beginner 

D

ose Advance 

Drawing 14)an

ncoder) to adj

rse to main m

d press MODE

ing  9),  CALO

o adjust  load 

12). 

1 

mode and pr

rawing 13) and press MODE/ENTER to get into.

mode and pr

d press MODE

just load leve

menu. 

E / ENTER to g

ORIES  (Drawin

level. Load  le

ress MODE / 

ress MODE / 

E / ENTER to g

l. 

get into. 

g  10),  PULSE

evel display  in

ENTER to get

ENTER  to get

get into. 

E 

n 

t 

t 



Sporty Mode

1. Use UP o

2. Use UP o

3. Use UP o

4. Press STA

5. Press STA

Cardio Mode

2.

3.

4.

Watt Mode 

1.

2.

3.

Drawin

e   

or DOWN(Enc

or DOWN(Enc

or DOWN(Enc

TART/STOP key

TART/STOP key

Drawin

e   

1. Use UP or DOWN 

5. Press START/STOP Key to start or stop workout. Use RESET to reverse to main menu.

Drawin

Use UP or DOWN(Encoder) to select workout program, choose WATT and press MODE/ENTER to get into. 

Use UP or DOWN(Encoder) to set WATT target. (default: 120, Drawing 18).

Use UP or DOWN(Encoder) to set TIME.
4. Press START/STOP key to start workout. Use UP or DOWN (Encoder) to adjust Watt level.

5. Press START/STOP key to pause workout. Use RESET to reverse to main menu.

Drawin

ng 14 

coder) to selec

coder) to selec

coder) to set T

y

y

ng 15 

Use UP or DOWN(Encoder) to set Age (Drawing 16).

Use UP or DOWN(Encoder) to select 55% (Drawing 17), 75%, 90% or TAG (TARGET H.R.) (default: 100). 

Use UP or DOWN(Encoder) to set workout TIME.

ng 16

ng 18 

ct workout pro

ct Sporty prog

T

 

IME. 

to start workout. Use UP OR DOWN(Encoder) to adjust load level.

(Encoder) to select workout program, choose H.R.C. and press MODE/ENTER to get into.

 12

ogram, choos

gram 1~4 (Dra

 to pause workout. Use RESET to reverse to main menu.

se Sporty mod

awing 15)and 

      Drawing 1

de and press M

press MODE /

17 

MODE / ENTER

/ ENTER to ge

R to get into. 

t into. 



RECOVERY 

After exercis

display wil

rate recove

improve th

BODY FAT 

 

 

*The LCD

*E‐1–Th

*E‐4–Oc

ing for a perio

l stop except 

ery status wit

he heart rate r

Drawin

mode, press t

will remind to

 display BODY FAT advice symbol, BODY FAT percentage (Drawing 23), BMI (Drawing 24) for 30 seconds.

1. In STOP

2. Console

3. During
for 8

4. LCD will

5. Error message:

D displays “= =

here is no heart rate signal input detected.

ccurs when F

Drawin

Drawin

Drawin

od, keep hold

“TIME” starts

h the F1, F2…

recovery statu

ng 19

the BODY FAT 

o input user G

=   ”  “= =” (Drawing 25) - means the hands are not on the pulse sensors correctly or the chest 
strap is not on correctly.

AT% is below 5 or exceeds 50 and BMI result is below 5 or exceeds 50 (Drawing 26).

ng 21 

ng 23

ng 25

ing on hand g

s counting dow

…. to F6. F1 is 

us.    (Press th

key to start b

G

 13

grips or wearin

wn from 00:60

the best, F6 is

he RECOVERY 

body fat meas

ENDER (Drawing 21), AGE, HEIGHT, WEIGHT, then begin to measure.

ng chest strap

0 to 00:00(Dra

s the worst(D

button again 

      Drawing 2

urement. 

      Drawing 2

      Drawing 2

      Drawing 2

p and press RE

awing 19). Scr

rawing 20). U

to return the 

20 

22 

24 

26 

ECOVERY key. 

reen will displ

ser may keep

main display.

All function 

ay your heart

p exercising to

.) 

t 

 

measuring, users have to hold both hands on the hand grips and the LCD will display "=" "==" (Drawing 22)
second until computer finishes measuring.



Noted: 

1. After 4 mi

the console u

APP 

1.This consol

General f

Start your e

by week. Be

Always war

gymnastic e

Make sure y

Take care to

Consider th

strain. The f

When exerc

wear any lo

nutes without

up. 

2. When computer acts abnormally, please unplug the adaptor and plug in again.

le can connec

2. Once console is connected to smart device via Bluetooth or Tune linc, the console will power off.

fitness tip

xercise prog

egin with sho

m up thoroug

exercises to a

Check your pulse regularly. If you do not have pulse measuring instrument, ask your GP how you can 

measure your heart rate effectively. Determine your personal exercise frequency range to achieve 

optimal training success. Take into account both your age and your level of fitness. The table on page 16 

will give you a reference point for determining the optimal exercise pulse.

you breathe 

o drink enoug

at the recom

fluid you drin

cising on the

oose clothing

t pedaling or p

t APP on the s

s 

gram slowly, i

ort periods pe

ghly before e

avoid muscle

regularly and

gh while exe

mmended drin

nk should be 

 device alwa

 that could te

pulse input, co

smart device b

.e. one exerc

er exercise 

exercising. To

e strains and

d calmly whe

ercising. This

nking amoun

at room tem

ays wear ligh

ear or becom

 14

onsole will en

by Bluetooth 

cise unit eve

To do so, carr

d injuries. 

en exercising

s ensures tha

nt of 2-3 liters

mperature. 

t and comfor

me caught in 

nter into powe

or Tune linc.

ery 2 days. In

and then increase these continually. Start slowly with the 

ry out at leas

g. 

at the liquid r

per day is strongly increased through physical

rtable clothin

the device w

er saving mod

ncrease your 

st five minute

equirement o

ng as well as 

whilst exercis

de. Press any k

r exercise ses

es of stretchi

of your body

s sports shoe

sing. 

key may wake 

ssion week 

ng or 

y is satisfied. 

es. Do not 

exercise sessions and don't set yourself impossible targets. In addition to these exercises, do other forms 

of exercises such as jogging, swimming, dancing and/or cycling.



 15

MAINTENANCE 
Cleaning 
The recumbent bike can be cleaned with a soft cloth and mild detergent. Do not use 
abrasives or solvents on plastic parts. Please wipe your perspiration off the recumbent 
bike after each use. Be careful not get excessive moisture on the computer display panel 
as this might cause an electrical hazard or electronics to fail. 
Please keep the recumbent bike, specially, the computer console, out of direct sunlight to 
prevent screen damage.   
Please inspect all assembly bolts and pedals on the machine for proper tightness every 
week. 

Storage 
Store the recumbent bike in a clean and dry environment away from children. 



 16

Exploded drawing

4
525

29

2932

54

55

56

65

76

81

83

23

60

57
64

63

1

90

26

26

36
36

26

26

36

36 8

94

592

3

61

82

89

87

31

31

96

96

96

96

6

90

90

24

24

42

42

34

34

88



 17

Exploded drawing

1
3

2

4

5
7

8

9

10

11

12

13

14 1516
18

19

20

20 21

21

26

26

26

26

95
95

23

22

22

93

94

94

94

21

21

57

25

27

27

2829

41

41

41

29

41

30

31

31

30

30

30

30

30

3030

30

30

29

29

32

34

35

36

36

36 36

37
37

38

39 39

40

40

42

42

42

42

43

44

44

4545

46

47

4849

50

51

52

53

54

55

56

58

59

60
61

62

62

62

62

63

64
65

66

66

6768

68

69

69

69

69

71

71

71

70

70

72

73

73

74

75

76

77

77

78

79

80

80

80

80

86

81

8382

84

85 91

87

88

89

92

17

31

31

94

96

96

96 96

34

34

6
90

90

24

24

42

42

34

34

75

97

98



 18

Parts List 
NO. NAME DESCRIPTION QTY

1 Main frame 1 

2 Front stabilizer 1 

3 Rear stabilizer 1 

4 Upright post 1 

5 Handlebar post 1 

6 Handle pulse 1 

7 Saddle adjustment 1 

8 Brake adjustment round bar 1 

9 Brake connection axis 1 

10 Brake fixed piece 1 

11 Back cushion tube 1 

12 Crank leg - left 1 

13 Crank leg - right 1 

14 Crank axis 1 

15 Fixed magnet 1 

16 Brake tension spring Φ11.5×Φ1.2×13 1 

17 Tension spring Φ18.5×Φ2.5×11.5 2 

18 Aluminium sliding rail 1 

19 Magnetic control axis 1 

20 Allen C.K.S. hollow screw Φ8×33×M6×15 2

21 Allen C.K.S. full thread screw M6×15 6 

22 Allen C.K.S. full thread screw M8×20 5 

23 Allen C.K.S. full thread screw M6×35 4 

24 Allen C.K.S. half thread screw M8×40×20 2

25 Allen flat end set bolt M12×60 2 

26 Allen C.K.S. half thread screw M10×70×20 4 

27 Hex flange full thread screw 5/16-18UNC-1" 2 

28 Hex full thread screw M5×60 1 

29 Phillips pan head full thread screw M4×16 4 

30 Phillips C.K.S. self-tapping screw ST4×16 18 

31 Phillips washer head end-cutting self-tapping screw ST4×12 6 

32 Phillips C.K.S. full thread screw M5×10 4 

33 Phillips pan head self-tapping screw ST3×30 4 

34 Flat washer Φ8 14 

35 Spring washer Φ8 4

36 Spring washer Φ10 4

37 Circlip for shaft Φ8 4



 19

Parts List 
NO. NAME DESCRIPTION QTY

38 Circlip for shaft Φ10 3

39 Circlip for shaft Φ12 2

40 Circlip for shaft Φ17 2

41 Allen cylinder head full thread screw M6×20 4 

42 Hex locking nut M8 11 

43 Hex nut M5 2 

44 Deep groove ball bearing 2 

45 Deep groove ball bearing 3 

46 Flywheel  1

47 Motor cover – left 1 

48 Motor cover – right 1 

49 Aluminum track cover – left 1 

50 Aluminum track cover – right 1 

51 Rear stabilizer cover - left 1

52 Rear stabilizer cover – right 1

53 Aluminum track end cover 1 

54 Handlebar cover – left 1 

55 Handlebar cover - right 1 

56 Handlebar front cover 1 

57 Allen C.K.S full thread screw 4

58 Belt pulley 1 

59 Brake adjustment handlebar 1 

60 Saddle  1

61 Back cushion 1 

62 Foot pad 4 

63 Pedal – left 1 

64 Pedal – right 1 

65 T shape knob 1 

66 Wheel 2

67 Tension wheel 1 

68 Crank cover 2 

69 End cap 45×90×t1.5 4 

70 Round pipe plug Φ28×t1.5 2

71 PU wheel 4 

72 Brake block 1 

73 Square pipe plug 25×50×t1.5 2 

74 Square pipe plug 25×25×t1.5 2 



 20

Parts List 
NO. NAME DESCRIPTION QTY

75 Wire plug 2 

76 Hole plug 2 

77 Brake clearance set 2 

78 Foam grip 2 

79 Brake line 1 

80 Tapered foot pad Φ23×Φ18×Φ5×11 4 

81 Console 1 

82 Motor communication wire L-800mm 1 

83 Console communication wire L-600mm 1 

84 Magnetic inductor L-200mm 1 

85 Power communication wire L-750mm 1 

86 Power adapter 240V 1 

87 Spring wire L-2000mm 1 

88 Handle pulse connection wire 1 L-2×100mm 1 

89 Handle pulse connection wire 2 L-650mm 1 

90 Handle pulse 2 

91 Fixed magnet 1 

92 Motor belt 1 

93 Allen C.K.S. full thread screw M8x30 2 

94 Allen cylinder head full thread screw M6×15 7 

95 Allen cylinder head full thread screw M8×15 8 

96 Flat washer Φ10 4

97 Magnet motor 1 

98 Tension wheel set 1 



Model No: KR6000PRO
To register your warranty, please go to

www.gpisports.com.au

PROGRAMMABLE ROWERRECUMBENT BIKE

Model No: ARX700




